
 

 Erstellt Geändert Geprüft Entwicklung Geprüft Verkauf Freigabe 
Datum/Name 2010-07-29     

 

Ernst Fehling GmbH & Co. · Mendener Strasse 1 · D-58739 Wickede (Ruhr)
Fon +49 (0) 2377 2033 · Fax 1635 · Email: info@fehling.de · Internet: http://www.fehling.de 

Seite 1/1 N:\AV\SA7\7373_SA_E.doc Revision: 

Parts list and mounting instructions 
 
  
 
Order No.: 7373 M  HO 78 Article: Engine guard 
 
 
1 pair of guards 
1 x Parts list and mounting instructions 
 

Mounting parts on top right: 
1 x Strap 25 x 5 x 87 mm, angled 
1 x Hexagon screw     DIN 933  M 10 x 25 mm 
1 x Lock washer     DIN 6797  M 10 
1 x Washer      DIN 125  M 10 
 
1 x Hexagon screw     DIN 931  M 8 x 65 mm 
1 x Washer      DIN 125  M 8 
 
Mounting parts on top left: 
1 x Strap 25 x 5 x 91 mm 
1 x Hexagon screw     DIN 933  M 10 x 25 mm 
1 x Lock washer     DIN 6797  M 10 
1 x Washer      DIN 125   M 10 
 
Mounting parts below right and left: 
2 x Strap 25 x 5 x 60 mm 
2 x Hexagon screw     DIN 933  M 10 x 25 mm 
2 x Lock washer     DIN 6797  M 10 
2 x Washer      DIN 125  M 10 
 
1 x Threaded rod     DIN 975  M 10 x 345 mm 
2 x Washer      DIN 125  M 10 
2 x Self locking hexagon nut    DIN 985  M 10 

 

 
Picture 7373 

 

Mounting instructions: 
• Mount the straps with M 10 x 25 screws, lock washer and washer on the protection guard. 
• Mount the protection guard with the other mounting parts on the motorcycle. 


